

Received: 11/12/2003 Completed: 11/18/2003 Letter: C1 rb P.O.#: MFG-005716 Test Report #: 2-48251-0-01

Client's Identification 9908 Suede Charade - 73% Polyester, 15% Nylon, 12% Polyurethans.

Tested For: Key Test: UFAC Fabric 80

Tel: 1-(570)-822-1147 Ext:
Fax: 1-(570)-829-7044

PC. 4H

TEST PERFORMED:

UFAC Fabric Classification Test Method 1990

Cigarette Ignition Resistance of Fabric Intended for Use in Upholstered Furniture

RESULTS:	Ignition (yes/no/SE)	Char Length On Vertical Panel (inches)	RETEST (If Required)	
			Ignition (yes/no/SE)	Char Length On Vertical Panel (inches)
Specimen #				
1	No	0.8		
2	No	0.6		
3	No	0.8		

SE: Indicates that the cigarette self extinguished prior to burning its entire length. When this occurs, a "retest" of that specimen is performed.

REMARKS: Testing witnessed by Salman Chaundry.

CLASSIFICATION SYSTEM:

Class I - For each specimen: No obvious ignition; char length less than 1.75".
(Indicates propensity to resist cigarette ignition in conjunction with standard foam filling material.)

Class II - For any specimen: Obvious ignition or char length 1.75" or greater.
(Indicates inability to resist cigarette ignition in conjunction with standard foam filling material.)

CONCLUSION: Based on the above Results and Criteria, the item tested is assigned a:

Class I rating

Class II rating

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by UFAC Fabric Classification Test Method 1990.

Heather E. Robertson

AUTHORIZED SIGNATURE
THE GOVMARK ORGANIZATION, INC. /jd

MS. HEATHER E ROBERTSON

(Page 1 of 1)